Lyamato

Parts List

HIGH SPEED ZIGZAG LOCKSTICH MACHINE

L.G2000 series

MODELS & DEVICES

LG2105 LG2125 LG2135

% YAMATO SEWING MACHINE MFG. £0,LTD.






NRN=YUXNDRF

CONR—=YYZXMEILG2105-MEZEXETFTINICLTASAMNEERLTWET,
EE1~14CREFXEFTIETEHLTVWET,

ER15~U7EFI. AHEBELTHLTVLWET,
NR=YJXNCEHENTVWBI AT —DTEIEIRBXARXBEERDLTVWET,

EEODFHBE (Parts No. DEfIcREHEhTWET, )

[ 18EDONR—YYZARMHLT, SEZEESIhBRmERDLTWET,
[ ] AIZIHParts No. RURIEORR

€ FIEO/N—YYUIMCHULT, SHENEINEBRRVEFTILERDLTWED,

BREXDEREDO T FE

Yo ZONR—YURMCEREINTWBERRE EXOEEIE. Parts No.(flZ(E. 5500201) THEWL X
£

Y 0020538D#BA1E. 002053820538 TEXTE W,

Y IFPZFa—THENOBRIERBEERIZEASET IV,

BE., TONR—YYIANDORHEFEIZ. XBICKDEBINBBANBDEITDTTTETIL,

How to use this Parts List

The illustrations on this Parts List are drawn on the basis of LG2105-ME,
The items from No.1 to No.14 contain the standard model.

The following items included No.15 contain the submodel and Devices.
The dimension of Collar on this Parts List shows Inside diameter X Outside
diameter X Width.

Explanation of Marks (marked at the Side of Part No.)
[ 1 means this part is changed from the previous Parts List.
Inside of [ ] shows the previous Part No. and the shape of screw or the like.
& means this part and model is added to the previons Parts List.

How to place an order for the parts
Y% When placing an order for the parts from this Parts List, please clearly state the Parts No.
(e.g.3500201) which you require so that we can deliver the correct Parts to you.
# When the Part No.is “0020538" , please place an order for the part by showing “0020538"
or “20538" .
Y¢ When ordering Air Tube, please inform us of the Part No. and the length,

This Parts Listis subject to change without notice.



ERRATAIE B =
CLASS LG2000 as at Jan., 2002
20024 3ARE
R—] Ref KAl EHR L ] XY
Page | No. Before Change After Change ] Before Change After Change i
1 113 009533 250005 ' -
(9/64-40 X 8.3) (9/64-40 % 6.3)
14 000322 000335
15 Screw for 5411088, Screw for 5282193
5282193
18 5555347 5000168
36 0093864 Deleted $:8
15 Amt. Req. 3 Amt. Req. 2
39 Additional Parts. 230001
1B o Screw(9/64-40 % 3)
IR
Amt. Req. 1.
2 112 5502881 - . . 5000131 _
15 5500245 005070
' Screw(3/16-32 X 14)
16 5502543 5000132
14 Amt. Req. 6 Amt. Req. 3
4 17 5502888 5000142
5 [15 5417895 Deleted %8
16 [5417896 Deleted BKJH . .
|(shifted to Page 6)
(BR=IAF1T)
17 160036 Deleted #RiH -
(shifted to Page 6)
(6R—S~F1T)
21 5272143 5282143
32 5282158 5555327
41 Ref. No. 41 Ref. No. 42
48
6 1 5411045 5000155 . ‘
Eccentric Shaft Gear, |Arm Shaft & Eccentric g—2 &
C. Set : Shaft Gear, C. Set <S5 =
YT hLEEGE | 8- A LB EGR)
28 Additional Parts 160036
BINER & Screw(M6-0.75 X 4)
R
Amt. Req. 2
Ref. No. 15 is
in Page 5
Ref. No. 15(%.| ..-
SR—DERG|
<7,
4 007616 Amt. Req. 2 210026 Amt. Req. 1




ERRATA E 8 %

CLASS LG2000 as at Jan., 2002
. 20024 3
R=3[ Ref ] TR& e Fag

Pasge 13No. Before Change After Change Before Change After Change
—rt -
N N
25 004172 001228 7]
(3/32-56 X 3.4) (3/32-56 %X 3.2)
29 Additional Parts 006178 Amt. Reg. 1 -
BINER & Screw(1/8-44 X 5.6)
R
7 |13 5500793 5502793
33 5368033 5000118
Knob Adjusting Lever Nut
W2 HisFiL/\—#ETEF vk
40 009604 009508
(11/64—-40 X 8.5) (11/64-40 % 7.5)
8 9 006268 007405
(9/64-40 % 9.5) (6/64-40 % 10.3)
9 7 5520528 5502528
9 (1/4-40 % 10) (3/32-80 X 2.6)
10 (3/32-56 % 2.8) (3/32-80%2.1)
12 5282293 5555332
21 3100114 310114
10 |14 [5551881 Deleted #kiH
16 150000 160009
Screw{M5-0.8 X 4) Screw(M5-0.8 X 5)
i1 |18 150000 160009
Screw(M5-0.8 X 4) Screw(M5-0.8 X 5)
12 |13 5000137 5551855
24 290031 290022
(11/64-40 % 25.4) (11/64-40 X 25.5)
25 000334 000360
33 5551865 5000137
15 |5 5411215 5007000
6 5282271 5000144
14 Additional 5000145
=Y Slide Block Bracket
SHYSRSRFRITayy

Amt. Req. 1




CLASS LG2000

ERRATA IF &

=

“as at Jan.; 2002

. 20024 3B M
R=STRef | EER FEE | EEm Zak
Page | No. Before Change After Change Before Change After Change
15 . |Additional Parts 5000146 P . .
BINER & Adjusting Bracket, C. Set /@
DU igsRgE (48
| ' Amt. Req. 1
16 Additional Parts 5502793
‘ EINER & Stud Ring
S ER#I
‘ Amt. Req. 2
17 Additional Parts 5411105
EINER S Adjusting Guide Crank
: DUV IRHRE IS
, : Amt. Regq. 1
18 Additional Parts 004437
BANER & Screw(11/64-40 x 8.5)
‘ IEY Amt. Req. 1
19 Additional Parts 5411043
EINER & Adjusting Crank
CUSJEREIVY |
v Amt. Req. 1 '
20 Additional Parts 009508
B INER f Screw(11/64-40 % 7.5)
: IERY Amt. Reg. 1
21 Amt. Regq. 1 5502776
: BINER S ~ |Slide Block Stud
ERH
- |Amt. Req. 2
22 Amt. Req. 1 5000147 ‘
BINER SR Adjusting Bracket
SUYOERE IS vhk
Amt.Req.1 :
16 |2 5502958 0077410
6 5502959 5000130
21 5282186 5282188
|24 Amt. Req. 1 Amt. Req. 4
25 Amt. Req. 1 5417920
& INER G Feed Dog
-1 B
Amt. Req.1
17 |19 5398381 5368381




Contents

HR

MISCELLANEOUS COVERS(1) A IX—BafR(1) 1

MISCELLANEOUS COVERS(2) HIN—BER(2) 2
MISCELLANEOUS THREAD EYELETS RERR 3
MISCELLANEOUS BUSHINGS Ty BR 4
ARM SHAFT & BED SHAFT MECHANISM Lih, TEheE 5
NEEDLE BAR & NEEDLE BAR CONNECTING MECHANISM __ #t#, #tE3—JH#E 6
NEEDLE VIBRATING MECHANISM VIV THE 7

PRESSER FOOT MECHANISM T 8
BOBBIN & HOOK MECHANISM REY, ZEE 9
FEED DRIVING ADJUSTMENT MECHANISM XY RS 10
FEED DRIVING MECHANISM KXY HE 11
LABRICATING MECHANISM e bk 12
MISCELLANEOUS OIL RESERVOIR 327 BatR 13
BELT GUARD & THREAD STAND NIVhH—R, RiIH 14
LG2105L, LG2125 EXCLUSIVE PARTS Y 7ETI SR 15
LG2135 EXCLUSIVE PARTS 7 ETILERRE 16
ACCESSORIES FZo2 9 —BF% 17




L.G2000



MISCELLANEOUS COVERS(1)
o e e

Parts No.

ANR—BEF% (1)

1

Ref.No Description I Amt. Req
1 5000092  Rotary Take-up guard KFEH—R ]
2 004445  Screw(11/64-40 X 11) WXy 2
3 5000096  Spring catch KEA—-—RANR—FrvFvr— 1
4 110012  Screw(M4-0.7 x 5) Exy 1
5 5000093  Rotary Take-up guard cover C. Set KFEH— RAN—(#8) 1
6 170051  Screw(M5-0.8 X 7.3) By 1
7 300011 washer YRR < 1
8 000661  washer INREEE 1
9 5000083 Face plate HiR 1

10 5000097  Face plate gasket HiRA AT v b 1
11 007619  Screw(9/64-40 X 6.3) Ry 9
12 5411088 Thread cutter HRAREY 1
13 009533  Screw(9/64-40 x 8.3) WExy 1
14 000322  Nut Fv bk 1
15 230001 Screw(9/64-40 X 3) IRy 1
16 5417906  Thread nipper plate ALy RzZyNR—=TL—b 1
17 230010 Screw(9/64-40 X 3.4) LRy 1
18 5555347  Thread nipper guide ALy RZwNR—=HAR 1
19 5555315 = Thread nipper spring ALY RZyR=RATI VT 1
20 5546870  Thread nipper spring cap ALY RZYR=ATV o Txvy T 1
21 270021 Screw(1/8-44 x 2.2) By 1
22 5544886  Cap Rubber ThFxvv 7 1
23 5544875 Plug 7357 1
24 5000090 Arm Top Cover F—ALhLE 1
25 009752  Screw(M5-0.8 x 15) Ry 2
26 009806  Screw(M5-0.8 x 25) IExY 6
27 5000100 Arm Top Cover Gasket (Left) F—LAEEHART Y ME) 1
28 5000098 Arm Top Cover Gasket P—ALLBEBARTY b 1
29 5282193 Bed Plate Ry R7IL—h

30 5282194  Slide Plate C. Set ARYIR  ($8) 1
31 5000005  Slide Plate ARY K 1
32 5508506 Slide Plate Spring AR YRR 1
33 004170  Screw(3/32-56 x 2.5) xRy 2
34 5502818 Hook Gear Box Vent Cap RybFvv? 1
35 5502577 Plug B 1
36 5502831 Plug 737 2
36 0093864 Plug E 2
37 5502760 - Cap VYT hL#F* vy 1
38 0093864  Plug B 2
39 230011 Screw(9/64-40 x 5.7) Exy 2

LG2000



LG2000



MISCELLANEOUS COVERS(2)
L e

HNR—BEFK (2)

2

RefNo  Parts No. Description m % Amt. Req
1 5282216  Arm Cover (Rear) F—=LhIR— (%) 1
2 5282217  Arm Cover (Rear) Gasket F—LAhR— () HATrvybk 1
3 110017 Screw(M5-0.8 x 8) Exy 8
4 004127 Screw(M 4 -0.7 X 6) xy 1
5 001123  washer g 1
6 210012 Screw(b/16-28 x 10) IERY 1
7 300054  Washer BB 1
8 290030  Screw(3/8-28 x 5.8) Ny RTISTRY 1
9 5502573  Hook Shaft Gear Box Cover guMFr vy 2 XHN— 1

10 5282218  Gasket BWMFXVYRYIAAATY b 1
11 004475  Screw(3/16-32 X 7.9) IExy 4
12 5502881 Bed Shaft Gear Box Cover TE#¥vH/— 1
13 5502521 Gasket TEHE Y HN—HRAT vk 1
14 004202 Screw(3/16-32 X 11.5) ExryY 6
15 5500245  Screw TE#AN—RL—YxY 1
16 5502543 Pin Qiling Felt Clamp NN 1
17 5502593 © Machine Leg Ny RE 1
18 230012 Screw(1/4-28 x 8.5) Ry 2
19 5000099  Arm Cover (Front) Gasket F—LhANK— @) HRrvybk 1
20 5000117  Arm Cover (Arm) F—LhIN— (8D 1
21 110013 Screw(M4-0.7 X 8) IExY 5
22 390185 Stitch Width Scale VI IiRE BIR 1
23 006233 Screw(M3-0.5 x 5) IExY 2
24 390184 Needle Position Mark EiR B AR 1
25 000726 Rivet 1E$H IR 6
26 2129420 Model Piate R 1
27 XXXXXXX  Serial Number Plate BEI/L—K 1
28 390187 Forward and Reverse Feed Mark BiE~Y—7 1

L.G2000



L.G2000



MISCELLANEOUS THREAD EYELET
S

REBR

3

RefNo  Parts No. Description m Amt. Req
1 5551863  Bobbin Winder C. Set F&F D 1
2 5550033  Bobbin Winder Lever HEFLI— 1
3 160003  Screw(M5-0.8 x 5) IRy 3
4 2100444  Snap Ring 1LER 1
5 300051 Washer Ee 2
6 5368028 Bobbin Guard REVZT 1
7 5550022 Bobbin Winder Body $k&HF (K) 1
8 004127 Screw(M4-0.7 X 6) Ry 3
9 000541 Washer & 3

10 5368025 Bobbin Winder Lever Stud FEFL/N—H 1
11 5368027 Bobbin Winder Regulator C. Set RELEHME () 1
12 5551938  Bobbin Winder Wheel Spring REFBE/INX 1
13 5551858 Collar C. Set RETEAOT— () 1
14 160000 Screw(M3-0.5 x 3) xRy 2
15 2100080 O Ring {S-6) ouvy 1
16 000399  Washer s 1
17 300052  Washer B 2
18 5550028  Bobbin Winder Shaft Bracket RETHE 1
19 5546847  Bobbin Winder Shaft Bracket Spring REFHB/NX 1
20 5551939 Bobbin Winder Wheel HEFE 1
21 5000076 O Ring (P-28) oy 1
22 5368020  Actuating Plate REFTHEEIR 1
23 5544865  Bobbin Winder Spring HREF/INR 1
24 5550030 Bobbin Winder Stopper C. Set SEEFIMV/— () 1
25 5550031 Bobbin Winder Stopper Plate FREF by /I—1R 1
26 009965 Screw(M4-0.7 X 7) Ry 1
27 160001 Screw(M4-0.7 X 4) Ry 5
28 5282272  Bobbin Winder Gasket HFEFHIT v N 1
29 5368029 Bobbin Winder Tension C. Set H#xEFXTryvay () 1
30 5368030 Bobbin Winder Tension Bracket HREETFTVVa VM 1
31 5547247  Bobbin Winder Tension Disc HFEXFFYYa VRFL 2
32 5547246  Bobbin Winder Tension Spring REFTIIUNRR 1
33 5368033 Knob YN = 1
34 5000133  Thread Guide LRENE 1
35 5502665  Thread Guide SREAR (ED 1
36 007619 Screw(2/64-40 X 6.3) Ry 2
37 5502666  Thread Guide (Front) B @D 1
38 5551945 Pin REAEY 1
39 5551941  Tension C. Set LxEEmgE () 1
40 5000051 O Ring o>y 1

Ref. No 41 to 58

See the following page.

LG2000



LG2000



MISCELLANEOUS THREAD EYELET
L

FoERIR

3

RefNo Parts No.  Description m A Amt. Req
41 5551946  Take-up Spring Regulator C. Set RAFAE ) 1
42 5551947  Take-up Spring Regulator RAFHE 1
43 250004 Screw(9/64-40 x 4.2) IRy 1
44 5551944  Take-up Spring FRED /R 1
45 5551942  Tension Stud HRAFE 1
41 5551946  Take-up Spring Regulator C. Set RAFAE () 1
42 5551947  Take-up Spring Regulator RFFHAH 1
43 250004  Screw(9/64-40 % 4.2) xry 1
44 5551944  Take-up Spring RELY IR 1
45 5551942  Tension Stud RFETFE 1
46 5411152 Felt RAFODMT7 Lk 4
47 5411155  Tension Disc FKAEFI 1
48 5509076 Tension Release Plate REE AR 1
49 5272219  Tension Spring RFFNX 1
50 300055  Washer & 1
51 200030 Nut RAFF v b 1
52 260010 Screw(3/16-32 X 6.4) xRy 1
53 5376077  Pre Tension C. Set FUVFyvay (@ 1
54 5376078  Pre Tension Bracket JUFvyaryIosoy bk 1
55 5547247  Tension Disc Ty aryREFL 1
56 5368824  Pre Tension Spring TJUFgvItxR 1
57 5376080  Spring FUFvyvayvrFvbhozUorar i
58 5376081 Nut ZVFvyavrvh 1

LG2000






MISCELLANEOUS BUSHINGS
e

7Ty 1 BER

4

RefNo PartsNo. Description m Amt.Req
1 5282150  Pressure Bar Bushing BIgJyya 1
2 5502674  Needle Bar Bushing (Left) HEIJL—LB Ty s (F) 1
3 5502672  Needle Bar Bushing (Right) HEJL—-LETva (H) 1
4 5502673  Arm Shaft Bushing (Center) E#Tva () 1
5 000567  Washer s 1
6 210016 Screw(1/4-28 x 30) xRy 1
7 5282195  Vibrating Cam Shaft Bushing (Front) VU TMITyya (8 1
8 004123 Screw(1/4-28 x 10) IExXY 1
9 5411053  Vibrating Cam Shaft Bushing (Rear) VIS T#MIvya () 1

10 005047  Screw(3/16-32 x 9.5) IERY 2
11 5000110  Feed Regulating Shaft Bushing EOREHL 8T v 1
12 5502868  Connecting Shaft Bushing EDREEM Ty 2 1
13 5502892 Feed Rock Shaft Bushing (Center) KEXDE@WT vz () 1
14 5502826  Feed Rock Shaft Bushing (Left) KEEDBWTva () 1
15 5502515 Bed Shaft Bushing (Left) T#M7vya (K) 1
16 5502516  Wick pi: P 1
17 5502888 Bed Shaft Bushing (Center) TE#7v>a (4) 1
18 5502838 Bed Shaft Bushing (Right) TE#MTvya (RH) 1
19 5000086  Hook Driving Shaft Bushing ERHWMT v 1
20 310115  Wick PPy 1
21 5551918 Hook Shaft Bushing (Rear) EHIvrva B 1
22 160007 Screw(M6-1 X 6) Ry 4
23 5508914  Hook Shaft Bushing (Front) B#WTvya @D 1
24 5502572  Hook Shaft Bush Cap Gasket Ty vatvrvyIARTY ]
25 5502611 Hook Shaft Bush Cap EWHITvatyy 1
26 210019 Screw(3/32-56 X 4.2) LEF Py TRARY 3

LG2000



LG2000

\
AY
\
\
ahia bt 4 & ”
Ay
AY
AY
Ay
\
.
\ \
.
= \
s \
\

N
(]




ARM SHAFT, BED SHAFT MECHANISM LEh,  TEhERS 5
e ———————————— .,
RefNo  Parts No. Description m B Amt.Req
1 5282181 Machine Pulley NX=ZHE 1
2 260014  Screw(15/64-28 x 20) IExy 2
3 5282182  Collar C. Set FBRFYDY - AZZARAS—(HE) 1
4 5282183  Collar ZS5SZANAHS— 1
5 160007  Screw(M6-1 x 6) IRy 2
6 5272142 Bearing INZXZERFYVY 1
7 5214206 Belt Pulley Ring EENRILNT—Y YT 1
8 5502508  Timing Belt FALIITRILN 1
9 5555349 Belt Pulley RIS T—V 1
10 260008 Screw(1/4-28 x 15) UERARY 1
11 260007 Screw(1/4-28 x 12) I3 1
12 5376029  Arm Shaft Oil Shield L#ArILY—IiLR 1
13 5282208  Bobbin Winder Driving Wheel SREFHEE 1
14 009736 Screw(M4-0.7 X 6) xRy 2
15 5417895  Arm Shaft Bevel Gear C. Set LEpggE (48 1
16 5417896  Arm Shaft Bevel Gear LEhsgEs 1
17 160036 Screw(M6-0.75 x 4) xRy 2
18 5282141 Arm Shaft C. Set L R 1
19 5502722  Arm Shaft Ll 1
20 3500073  Ball Bearing LERFY (k) 1
21 5272143  Needle Bar Crank HEWIS VY 1
22 2022 Screw(1/4-40 X 7.6) xRy 4
23 5276114  Washer BB 1
24 5282160 Needle Bar Connecting Rod C. Set gHES SOy R 1
25 5000061  Needle Bar crank Stud sHEBEISV UM 1
26 5508585  Needle Bar Connecting Rod gHEs SOy R 1
27 5411006  Needle Bar Bracket C. Set e 1
28 5000034  Needie Bar Bracket fEmEL 1
29 004437 Screw(11/64-40 x 10) Exry 3
30 000265 Wick HEEEO s vy 1
31 5502659  Take-up Mounting Disk KRR 1
32 5282158 Rotary Take-up KIE 1
33 230011 Screw(9/64-40 X 5.7) xR 2
34 5411010 Link Guide Block gHEI S>> o0y REALEIR 1
35 5411009 Link Guide s Zvo0v RERN 1
36 5555351 Belt Pulley TRV 7=V 1
37 260009  Screw(1/4-28 x 8) xRy 2
38 5502518  Belt Pulley Spacer TEANIL N T—YAR—Y 1
39 5272144  Bearing 72T 1
40 5411037 Oil Pump Driving Gear C. Set AALNLRYFTRSATEYF () 1
41 5502705  Oil Pump Driving Gear AANRYTIRSATEY 1
42 002242 Screw(1/4-40 x 4.5) Y 4
43 5502840  Feed Driving Eccentric EU AL 1
44 260012 Screw(3/16-28 X 7.5) Exy 1
45 260013 Screw(3/16-28 x 8) RIBRARY 1
46 5502752  Qil Hole Plug p: AN ¥ 1
47 5502837 Bed Shaft T#h 1
48 5411002 Bed Shaft Gear TE#FY (48 1

LG2000



LG2000



NEEDLE BAR & NEEDLE BAR CONNECTING MECHANISM

otiE. stEI—sMEE O

RefNo Parts No.  Description m A Amt. Req
1 5411045  Eccentric Shaft Gear C. Set JTFThLRE (1) 1
2 002242 Screw(1/4-40 X 4.5) Ry 2
3 5502787  Eccentric Shaft C. Set VYT hLE () 1
4 007616 Screw(1/8-44 X 4.2) IRy 2
5 330018 Plug EXe 1
6 5502768  Needle Bar Connecting Link #HE3 -0 1
7 5411499 Pin ' gHEI—vEY 1
8 5411074  Link Hinge Bearing C. Set g —-saxs9— () 1
9 005047 Screw(3/16-32 x 9.5) xRy 1

10 5502785 Pin #HEa—v ARV -y ]
11 5502802  Snap Ring IE X 2
12 5508879 Needle Bar Yoke C. Set 2 $HETZL—ALFE2) 1
13 5000045 Needle Bar Yoke C. Set 1 #sEL—L (H1) 1
14 5502608 Needle Bar Yoke Felt #E7ILE 1
15 5502594  Needle Bar Yoke Felt Cord gtEZ7zJLbO—R 1
16 5000127 Oil Shield SHETID IR 1
17 110027 Screw(M2.5-0.45 x 3.5) Exy 1
18 5282270 Needle Bar Fag:3 1
19 5508883  Needle Bar Yoke Guide (Rear) #HEIL—LHAIR  (18) 1
20 5502930 Needle Bar Yoke Guide Seal HEIL—LHRY—IL 2
21 5508884  Needle Bar Yoke Guide (Front) sHEIL—LAC R (@D 1
22 5411001 Stud Guide Block fHERFEA 1
23 004437 Screw(11/64-40 x 10) JI =37 2
24 5502597  Needle Bar Guide FHEERE 1
25 004172  Screw(3/32-56 x 3.4) ji=34 1
26 Needle &t 1
27 006212 Screw(M5-0.8 X 6) xy 2

LG2000



LG2000



NEEDLE VIBRATION MECHANISM
T S

VT

RefNo  Parts No. Description m 4 Amt. Req
1 5551948  Adjusting Bushing C. Set VIOYURER. AL ) 1
2 5551949  Carrier Frame C. Set YIRS (8) 1
3 5411246 Slide Stud A4 R 1
4 5551950  Carrier Frame VOO URMmET YU P~ 1
5 003433 Screw(11/64-40 X 4) xRy 2
6 5502850  Slide Bearing A4 R7TOv Y 1
7 5502789  Carrier Frame Stud VU TREBFEYIT—EY 1
8 5411070  Needle Position Adjusting Eccentric C. Set VIUYTREMBAYIL () 1
9 5411071  Eccentric Bushing C. Set VU TREBRAYILERVINGEE) 1

10 3100192 Snap Ring I X & 2
11 5502776 Slide Block Stud ZRE 1
12 5502781 Slide Block VY THRmMEmAYIL (N BRI
13 5500793 Stud Ring EREMUVT 3
14 300057 Washer E® 1
15 5502802  Snap Ring 1E A S 1
16 5411046 Cam Regulating Stud YUY R R 1
17 006212 Screw(M5-0.8 X 6) xRy 1
18 5502794  Eccentric Position Spring HERMBERA /IR 1
19 110012  Screw(M4-0.7 X 5) IExy 2
20 5411051  Slide Block Bracket C. Set VoY sREmEmBRERIOYS () 1
21 5411052 Slide Block Bracket VY TREEHRTOY U 1
22 009526 Screw({9/64-40 X 5.5) jl= 37 2
23 210013 Screw(3/16-32 x 20) kY 2
24 005047  Screw(3/16-32 x 9.5) XY 2
25 340046 Pin Sy 2
26 5282257 - Adjusting Lever HRZTHLIN— 1
27 5282258  Needle Adjusting Lever Bl N — 1
28 5282259 Needle Adjusting Lever Knob BEREHLN—YTE 1
29 000014  Washer EE£ 3.0 1
30 120045 Screw(M3-0.5 x 14) IExy 1
31 280009  Screw Stud VU REERGIRR 2
32 000538 Washer B 1
33 5368033 Knob YN I 1
34 5000119  Adjusting Lever Stop Bracket BEREBHLN-BEET>7v b 1
35 110013  Screw(M4-0.7 x 8) xRy 4
36 5411041  Adjusting Bracket C. Set VoY oERE () 1
37 5411105  Adjusting Guide Crank VIV JRREI S0 1
38 004437  Screw(11/64-40 X 85) IExy 1
39 5411043  Adjusting Crank VY RBEEmY 7 1
40 009604  Screw(11/64-40 x 8.5) hxry 1

Ref. No. 41 to 55 See the following page.

LG2000



LG2000



NEEDLE VIBRATION MECHANISM
L —————

VTS

v

RefNo  Parts No. Description m % Amt. Req
47 5502776  Slide Block Stud RAE 2
42 5502775  Adjusting Bracket VUV VRRG TSy b 1
43 5502782  Adjusting Bracket Slide Block VUV TMRMRAZARTOyy
44 5502783  Adjusting Guide Crank Shaft SR U 1
45 5411078  Clamping Bracket Lower VU ThRASESEXKR (T) 1
46 5502922  Clamping Bracket Upper U IMRMEIEXR (F) 1
47 004476 Screw(3/16-32 x 12.7) Exy 1
48 5502788  Adjusting Guide Shaft Retainer Y IMAREL N—B{LAE 1
49 110017 Screw(M5-0.8 x 8) IRy 1
50 5411047  Adjusting Crank Shaft VO MR T o 1
51 5502803 Adjusting Lever U T MR L R— 1
52 004471 Screw(3/16-32 X.9.5) lExry 1
53 5000140  Lever Stopper (Left) LIR—ZAbvT (B) | 1
54 009738  Screw(M5-0.8 x 30) xRy ’ 1
55 160001  Screw(M4-0.7 x 4) xRy 1

LG2000



'LG2000



PRESSER FOOT MECHANISM
L —

T

8

RefNo  Parts No. Description m % Amt. Req
1 5000063  Screw(M4-0.7 X 7) = TS e 1
2 100030 Nut Fv bk 1
3 5000064  Presser Bar Spring I/l 1
4 0093611 Presser Bar Bushing Cover BIBXZ I HI— 1
5 5411035  Presser Bar Position Guide C. Set BigEy (@ 1
6 5411036  Presser Bar Position Guide Il 1
7 004437 Screw(11/64-40 x 10) Exy 1
8 5000062  Pressure Bar il 1
9 006268  Screw(9/64-40 x 9.5) xRy 1

10 5503818  Presser Foot C. Set BT (8 1
11 5282189 Stitch Plate R 1
12 230011 Screw(9/64-40 X 5.7) Exy 2
13 5376184  Presser Bar Lifting Cam Catch BIETSHLES 1
14 270020 Screw(9/64-40 x 4) By 1
15 5502786  Knee Lifter Rock Frame B 1
16 5551854  Hinge Stud BRESREEYY 1
17 110017 Screw(M5-0.8 x 8) Exy 2
18 340012 Pin (] 1
19 260011 Screw(3/16-32 x 20) Exry 1
20 000347 Nut Fvhk 2
21 5543801 Snap Ring (E40) X% (E-40) 2
22 5411181 Knee Lifter Lifting Red B Lo EE 1
23

24 5411120 Collar C. Set BRESEBENNXAZ~ ) 1
25 5541121 Collar BEITEZENNRD T~ 1
26 009604 Screw(11/64-40 x 5.5) =37 1
27 5282251 Presser Bar Lifter i il i 1
28 110016  Screw(M4-0.7 X 15) xRy 1
29 0020551 O Ring (P-5) oYxyyo (P-5) 1
30 5282252  Presser Bar Lifting Cam C. Set Brtshom () 1
31 5000120 Tension Releaser HRiIEX 1
32 170025  Screw(M5-0.8 x 10.1) Bxy 1
33 210024  Screw(3/16-32 x 19) REAREHRY 1
34 5502662  Tension Releaser Spring I AR 1
35 004224 Screw(3/16-32 X 5) by 1

LG2000



27

24) |26

L.G2000



BOBBIN & HOOK MECHANISM
e EEEEE——— T ———

ME Y, ZKiE

9

Ref.No Parts No. Description m % Amt. Req
1 5502530 Bobbin Case REYT—2Z 1
2 5210913  Bobbin Case Latch REYT—XSvF 1
3 210023  Screw(2.1-48 x 1.1) Exry 1
4 5210735 Pin REVYT—RSvFEY 1
5 5502717  Bobbin Case Latch Lever REY =25y FLIN— 1
6 5210736  Bobbin Case Latch Spring REYT—R 5y F)RZR 1
7 5520528  Bobbin Case REVTr—2X 1
8 5508530 Bobbin Case Tension Spring REYT—XFvyavz 1
9 230014  Screw(1/4-40 x 10) xRy 1

10 230015 Screw(3/32-56 X 2.8) xRy 1
11 5233028 Bobbin RE Y 1
12 5282293 Hook C. set #2 (B G 1
13 004221 Screw(11/64-40 X 4) xRy 2
14 230013 Screw(3/16-32 x 20) =37 3
15 5508537 Needle Guard #H=Z 1
16 210022 Screw(1/8-48 x 2.5 SS) =37 1
17 5555371  Bobbin Case Stop RZIEX  (BYA) 1
18 001175 Screw(9/64-40 x 8) Exy 1
19 290033  Screw(3/16-32 x 8.8) FoFrvr v IRy 1
20 5271808 Seal FERIERY V=) 1
21 3100114 Hook Shaft Qil Felt gMArILT7 L 1
22 5282214 Hook Shaft ] 1
23 5368167 Oil Seal 12— 1
24 5411040 Hook Shaft Bevel Gear C. Set FHRR)F T —  (#) 1
25 002242  Screw(1/4-40 x 4.5) xRy 6
26 5411039  Driving Shaft Bevel Gear C. Set WAL F T (H) 1
27 5000085 Hook Driving Shaft e 1
28 5411003 Hook Driving Shaft Gear C. Set LEEEE 77— (8 1

LG2000



10

LG2000



FEED DRIVING ADJUSTMENT MECHANISM

% D A

10

e .

RefNo  Parts No. Description m A Amt. Req
1 5000106  Feed Regulating Lever C. Set RUSESHLN— () 1
2 0020538 O Ring (P-7) ouyy (P-7) 1
3 2100267  Collar EURBSHLNN—8#HS— 1
4 160001 Screw(M4-0.7 x 4) Exry 2
5 5000103  Feed Regulating Indicator Body xY REER 1
6 5411150  Connecting Link »®Y ARy >0 1
7 170052  Screw(M4-0.7 x 4) Bxry 1
8 5000104  Feed Regulating Indicator Hub ®Y AER/NT 1
9 110092  Screw(M5-0.8 X 14.5) IRy 1

10 110021 Screw(M5-0.8 x 18) ERY 1
11 110124  Screw{M6-1 x 16) IERY 1
12 5411184  Connecting Shaft X ) SRS 1
13 5543801 Snap Ring (E-40) 1E A &G {E-40) 1
14 5551881 Collar C. Set XYUREMANZ— () 1
15 5000048 Collar XD RN S — 1
16 150000  Screw(M5-0.8 x 4) IExY 2
17 5000115  Stitch Length Indicator Plate xY e E Bk 1
18 110013  Screw(M4-0.7 x 8) IRy 2
19 009736  Screw(M4-0.7 x 6) = 2
20 5000112  Screw Stud XU RSBEFERER 2
21 5000113  Screw Friction RURHBRHRRI 72U 2vay 2

LG2000



Crcmccmc e e e—cae)

o
-

e —————y

32

LG2000



FEED DRIVING MECHANISM
e

xE DS

Ref.No  Parts No. Description B % Amt. Req
1 5502675 Rock Shaft Crank C. Set KERXYEIS>o () 1
2 5411029  Feed Driving Rock Shaft Crank EUEFvUF— 1
3 003434 Screw(11/64-40 x 6) xRy 1
4 210020 Screw(1/4-28 x 10.7) I3 1
5 5502544  Washer s 2
6 5411031 Feed Bar pr R 1
7 5502546 Pin EFZEVYYIEIEY 1
8 005047 Screw(3/16-32 x 9.5) TRy 2
9 5502545  Feed Bar Lifting Link ETEUUVSH 1

10 210015 Screw(3/32-56 x 2.8) IR 1
11 5502541 Pin iﬁ')’ﬁl:f/*jt"‘/ 1
12 5000138 Pin felt C. Set EVAEYIYEYTILN @) 1
13 5502847  Connecting Crank C. Set wUaxsvavosyy #E 1
14 005108 Screw(1/4-28 x 13) Ry 1
15 5551887 Rock Shaft KX B 1
16 5551888 Wick KRV v D 1
17 5000047 Collar KIEEDEH S — 2
18 160009 Screw{M5-0.8 X 4) Exy 4
19 5503683 Feed Dog *xY 1
20 210017 Screw(1/8-44 X 7) IExy 2
21 5508523  Carrier Frame Stud (Rear) EUFy UP—HIER () 1
22 5508524  Carrier Frame Stud (Front) EUFUF—HIER (51 1
23 004481 Screw(3/16-32 x 11.5) xy 2
24 5502843  Connection Lever EYLI— 1
25 5502844  Connection Link EURIYaYIYY 2
26 5502845 Pin EDOLIR—kbrIEy 1
27 5543801 Snap Ring (E-40) IEXEy (E-4Q) ‘ 5
28 5411059 Connection Carrier C. Set EUFPUTFT— (8 1
29 ,‘

30 004437 Screw(11/64-40 x 10) Exy 1
31 5502857 . Carrier Frame Slide Stud FEYLNR—A50 R 1
32 310116 Wick EYLIK—ZAZ41 Ry vy 1
33 5502850  Slide Bearing AZ4R7TOy Y 1
34 5502860  Pin (Right) BV UFP—EVIEY (R 1
35 160007  Screw(M6-1 x 6) Ry . 2
36 5502859 Pin (Left) EVFvUFP—kIEY (K) 1
37 340047  Spring Stud JXREMT w1
38 5502932 = Carrier Frame Spring C. Set RBUFvrUF7—NRX  (38) 1
39 5502866  Spring EYFpUF—)R 1
40 5502931  Spring Retainer RUFUF—NRRET ]
4] 5502862  Connection Shaft Crank Link EORMHISVoIVY 1
42 5411063 Connection Shaft Crank C. Set EOREE;oZvo (18) 1
43 3433  Screw xRy 1

LG2000



LG2000



LABRICATING MECHANISM
P e

EpE Y 12

RefNo  Parts No. Description m % Amt. Req
1 5000121 Oil Gauge C. Set AT —T ($8) 1
2 5000122  Oil Gauge FANT—= 1
3 3100069  Wick AANT =T D4 vy 1
4 005000  Screw(9/64-40 x 5.7) IExY 4
5 5502635  Oil Tube AALNWNTFTIUNRY—=Fa—7 1
6 5502647  Qil Return Tube Uy—rFa—7 (&) 1
7 5000125  Wick Retainer (Front) RL—rosvoxT () 1
8 5411212  Oil Removing Lint Screen C. Set ALINBRF2-TRA0U-> () 1
9 5000058  Oil Removing Lint Screen AAINERF2—TRIV—> 1

10 5411213  Qil Tube C. Set AAIINEBRF2—7 () 1
11

12 5551861 Felt ALINA—-RT7 )Lk 1
13 5000137  Oil Tube AANFa—"7 1
14 110017  Screw(M5-0.8 X 8) Exy 2
15 5508943  OQil Distributor Plate C. Set FANUE2—%— (#8) 1
16

17 5508878  OQil Distributor Plate Foam Pad TAMNIE2—5—T4—LICy R 1
18 001170 Screw(9/64-40 x 12) =3 1
19 000535  Washer B 1
20 5555387 Oil Tube Guide AACINFa1—THAR 1
21 5502890  Arm Oil Shield A=K 1
22 5502834  Arm Oil Shield Retainer AANY—IL RZITIR 1
23 004169 Screw(9/64-40 X 8.2) Exy 2
24 290031 Screw(11/64-40 X 254) EACIIRERY 1
25 000334  Nut >y bk 1
26 5502575  Oil Pipe C. Set FWMEPRY I ZAAANNRAT () 1
27 003434  Screw(11/64-40 X 6) IERY 1
28 5411389  OQil Return Tube Long C. Set Vy—>Fa1—7 (R 1
29 5411390  Oil Return Tube Pipe UG—>Fa—TIR147 1
30 5502648  Oil Return Tube Long Yy—>Fa—7 (R) 1
31 006206  Screw(M5-0.8 x 8) IExRY 1
32 5502752  Plug 1EX42 1
33 5551865  Oil Guard AAIWH~-R 1
34 5411207  Oil Pump C. Set FLIRYT () 1
35 5411210  Screw Shaft AANRYTAOY2—-2vT7h 1
36 5411148  Oil Pump Driving Gear ARy T 1
37 001457  Screw(11/64-40 x 3.3) IExRY 2
38

39 5540556  Oil Removing Pump Piston TovIv—RyTER Y 1
40 5417875  Spring A3 1
41 5411211 Pump Piston Spring Bracket A WEBRRYTEA N NRRBI 1
42 005071 Screw(11/64-32 %X 14) IRy 2

LG2000



16

Q

22

13

LG2000



MISCELLANEOUS OIL RESERVOIR
e —

W BR

13

Ref.No  Parts No. Description m % Amt.Req
1 5282229  Oil Reservoir with Knee Lifter C. Set mEs (#2) 1
2
3 210021 Screw(11/32-28 x 8) xRy 1
4 - 300054  Packing RyF> 1
5 5502987  Plug EX ]
6 5411137 Qil Reservoir HES 1
7 5411128  Lifter Rock Shaft Spacer BRr#MAR—Y— 1
8 5411173  Qil Reservoir Cushion WETIvIaYy 1
9 5368377  Machine Support Cushion EVVRTUYYaY 4

10 0068202 Snap Ring (E-60) 1 A#%(E-60) 2
11 5551919 Pin BESLI—EY 1
12 5551866  Lifter Control Shaft C. Set i g ): 1 R €2 D) 1
13 000011 Nut +wvhk 1
14 120020  Screw(M6- 1 x 35) IERY 1
15 5087018  Bell Crank Spring BESINR 1
16 5508501 Lifter Rock Shaft Connection R o e 1
17 5503000 Clip Ring B LS REY > 1
18 5508502 Clip Ring BREShEEY vy 2
19 5551867  Lifter Rock Shaft C. Set BEys () 1
20 5502720 Rock Shaft Lifting Arm C. Set Bedgmbr () 1
21 240013  Screw(1/4-28 x 22) Exy 2
22 5555337  Knee Lifter Knee Plate C. Set Bels, w () 1
23 5376499  Knee Lifter Knee Plate Cushion BYIvIay 1
24 5502583  Knee Lifter Knee Plate Arm i 1

LG2000



15

Vﬂ

_\x
L

o
LD

—t

G0 0000 amr—




BELT GUARD & THREAD STAND

RILRAH=R, s 14

Amt. Req

RefNo  Parts No.  Description m 4
1 5282231 Belt Gourd C. Set NIV AR (#8) 1
2 5282232 Belt Gourd (Left) NILNH—=R () 1
3 5282233  Belt Gourd (Right) NILNA=-R (&) 1
4 110089 Screw(M4-0.7 X 35) IERY 3
5 009961  Screw(M5-0.8 X 35) xRy 2
6 009960 Screw(M5-0.8 X 16) ExY 1
7 0036132  Snap Ring : IEX &g 2
8 5550167 Belt Gourd Slide RIS H—-RZXSA R 1
9 009994 = Screw(M3-05 x 8) kxR 2
10 5550168 Belt Gourd Slide Stop Plate NIV H=RZASA REAEIL—F 1
11 5368279 Belt Guard Slide Spring NILMNA—=BRRZA0 RAx 1
12 5550166  Belt Guard Lower NILhA—=R (F) 1
13 5550169 Belt Guard Slide Shaft NRIVNA—RAZA4 R v 7k 1
14 009938 Wood Screw RRY 4
15 5376392  Thread Unwinder 2 Spools S. Set 2ERITE () 1

LG2000



LG2105-L

LG2125

LG2125-M

L

| LG2125-

15 LG2105L,LG2125 EXCLUSIVE PARTS

LG2000



LG2105L.LG2125 EXCLUSIVE PARTS S 7EFLE@@s 15

RefNo  Parts No. Description - . B & Amt. Req
1 5551864  Finger Guard AV H=HA=R 1
2 5411314  Presser Foot C. Set _ BT 1
3 5282188  Throat Plate #iR 1
4 5417920 Feed Dog xY 1
5 5411215  Presser Foot C. Set ' B 8 1
6 5282271 Slide Block Bracket C. Set VU OREEGRT Oy Z () 1
7 009526  Screw(9/64-40 x 4.4) xRy 2
8 210013  Screw(3/16-32 x 20) xRy 2
9 390186 = Stitch Width Scale IO EEER 1

10 5282190  Throat Plate #Hik 1
11 5417919 Feed Dog = , : 1
12 5282191 Throat Plate #Hik 1

13 5502547  Feed Dog ®Y 1

LG2000



16
LG2135 EXCLUSIVE PARTS

LG2000

LG2135-M




LG2135 EXCLUSIVE PARTS 7
S S S T SO

H 7 EFTINERRE

16

Ref.No  Parts No. Description B A Amt. Req
1 5502957  Needle Bar Connecting Link #HEI— 1
2 5502958 Roller Ring Stud D> 2
3 5502964  Roller Needle Bearing Cage ——kLha—-oRFU2T B 2
4 5502960 Roller YUY TALO-S 2
5 000492  Washer B ' A 1
6 5502959 Roller Guide C. Set oY rALAO—-373y N () 1
7 00041 9 Nut S AR 1
8 300104  Washer " EE : 1
9 5411169  Roller Stud (Eccentric) VI hLO—-S8 - (RD) 1

10 300058  Washer Es 1
11 5411174  Needle Vibrating Worm Wheel C. Set TG THLD A — LR =)L 1
12 003639 Screw(1/4-40 x 10) =37 2
13 5502968  Vibrating Cam Shaft CITYT N L 1
14 5502969 Zigzag Cam - SOHTH I

15 -210014  Screw(1/4-40 x 10) Ry 2
16 5502966 Slide Block VYT AL R7Ov o 1
17 5509050 Spacer AR—H 1
18 005047 Screw(3/16-32 x 9.5) =87 3
19 5551864  Finger Guard 74 H—H—R 1
20 5411314  Presser Foot C. Set B (8 1
21 5282186  Throat Plate R 1
22 5503743 Feed Dog ®Y 1
23 5411160  Arm Shaft Bevel Gear v 1
24 007645 Screw(1/4-40 x 10) IExy 1

LG2000



LG2000

ACCESSORIES

14

&7

16

Needles 5




ACCESSORIES
—

7YY —BEifF

17

Ref.No  Parts No. Description m A Amt. Reg
1 0099091  Screw Driver (Large) RS118— (K) 1
2 0099094  Screw Driver {Small) RS18— (V) 1
3
4 0037916  "Wrench (1/8™)" NagL>F (/8" ) 1
5 9620203  Wrench (3mm) NAELYF (B3mm) 1
6 9620202  Wrench (2mm) NAELYF (2mm) 1
7 9620403  Wrench (8mm/10mm) L>¥F (8mm/10mm) 1
8 5233028 Bobbin RE> 2
9 5417982  Anti Spillage Spacer ZEERRHIER R—1 3

10 5411110 Qil Filter C. Set TANT2ILT— (H) 1
11 5509004  Anti Spill Spring ZEERBHIE/INR 1
12 004153  Screw xRy 1
13 5410186 Rest Pin LAMEY 1
14 9620008 Qil Can A& 1
15-1 9621110  Needle Bag (for Light Material) #ig 1
15-2 9621111 Needle Bag (for Midium Material ) R 1
16 5502587  Knee Lifter Plunger 75vVv— () 1
17 340049 Nail vy IRTE] 6
18 5540522  Machine Hinge Connection Tyvvevy 2
19 5398381 Cushion TyvkeyvIRT 2
20 5368380  Qil Reserver Cushion (Small) mMPorovvay (N 2
21 5368379  Oil Reserver Cushion (Large) WwErovvay (XK) 2

LG2000









dgamato

- PYRESYVVEEKRAEA
YAMATO SEWING MACHINE MFG. CO,LTD

4-4-12 NISHITENMA, KITA-KU, OSAKA,JAPAN
TEL : 81-6-6364-1321 FAX :81-6-6364-1307

T530-0047 XRHIERAEXBITE4IEI2S
TEL(06)6364-1321(f1) FAX(06)6365-5176

P/N 9710072 (P) No. 1-1 v
(LG2000) Printed in Japan 2002.9.1.5H @



